## **AWTA PRODUCT TESTING**

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

## **TEST REPORT**

Client: Cabots Premium Woodcare Brands

1956 Dandenong Road Clayton VIC 3168 **Test Number** : 18-002698 **Issue Date** : 11/07/2018

Print Date : 31/07/2018

Sample Description Coated Biowood Panels

(A) Ultra Deck

SAE J1960-2004 Accelerated Exposure of Automotive Exterior Materials Using a Controlled Irradiance

Water Cooled Xenon Arc Apparatus

Sample

Colour Change 4
Change in Appearance Nil

Exposure Time 1000 light hours

Initial gloss 46.7 Exposed gloss 27.7 Gloss loss 40.7%

Apparatus used for gloss measurement: Gardner micro-TRI-gloss at 60 Deg.

137527 27808 Page 1 of 2

C Australian Wool testing Authority Ltd Copyright - All Rights Reserved



the Managing Director of AWTA Ltd.

Accredited for compliance with ISO/IEC 17025 - Testing - Chemical Testing

- Chemical Testing - Mechanical Testing

- Performance & Approvals Testing

: Accreditation No.

: Accreditation No. : Accreditation No.

983 985 1356

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by



Albert.

APPROVED SIGNATORY

## **AWTA PRODUCT TESTING**

Australian Wool Testing Authority Ltd - trading as AWTA Product Testing A.B.N 43 006 014 106

1st Floor, 191 Racecourse Road, Flemington, Victoria 3031 P.O Box 240, North Melbourne, Victoria 3051 Phone (03) 9371 2400 Fax (03) 9371 2499

## **TEST REPORT**

Client: Cabots Premium Woodcare Brands

> 1956 Dandenong Road Clayton VIC 3168

18-002698 Test Number : **Issue Date** 

**Print Date** 31/07/2018

11/07/2018

**Sample Description** 

Coated Biowood Panels

(B) Endure Deck

SAE J1960-2004

Accelerated Exposure of Automotive Exterior Materials Using a Controlled Irradiance Water Cooled Xenon Arc Apparatus

Sample В Colour Change 1 - 2 Change in Appearance Chalky

**Exposure Time** 1000 light hours

Initial gloss 3.9 Exposed gloss 1.6 Gloss loss 59.0%

Apparatus used for gloss measurement: Gardner micro-TRI-gloss at 60 Deg.

137527 27809 Page 2 of 2

Australian Wool testing Authority Ltd Copyright - All Rights Reserved



Accredited for compliance with ISO/IEC 17025 - Testing - Chemical Testing

Mechanical Testing

Performance & Approvals Testing

: Accreditation No

Accreditation No : Accreditation No

983 1356



A. JACKSON B.Sc.(Hons)

Samples and their identifying descriptions have been provided by the client unless otherwise stated. AWTA Ltd makes no warranty, implied or otherwise, as to the source of the tested samples. The above test results relate only to the sample or samples tested. This document shall not be reproduced except in full and shall be rendered void if amended or altered. This document, the names AWTA Product Testing and AWTA Ltd may be used in advertising providing the content and format of the advertisement have been approved by the Managing Director of AWTA Ltd.